FRONT FORK FOR APRILIA DORSODURO ABS 2016

Front fork  for Aprilia Dorsoduro ABS 2016
 
(1)  856900
RH HUB CPL. Part information
 
(2)  856901
LH HUB CPL. Part information
 
(3)  890392
 
(4)  890389
 
(5)  890388
PRELOAD TUBE Part information
 
(6)  890390
RH PLUNGER, COMPLETE Part information
 
(7)  890391
LH PLUNGER, COMPLETE Part information
 
(8)  890418
SLEEVE PLUG Part information
 
(9)  856034
 
(10)  856035
RUBBER RING Part information
 
(11)  AP8123820
 
(12)  AP8123821
 
(13)  890393
HUB+RH FORK LEG Part information
 
(14)  890399
HUB+LH FORK LEG Part information
 
(15)  856040
 
(16)  856041
 
(17)  890396
 
(18)  856043
 
(19)  890397
SPRING GUIDE BUSH Part information
 
(20)  890398
 
(21)  856046
SPECIAL WASHER Part information
 
(22)  895451
SCREW M10X1,5 Part information
 
(23)  AP8152290
SCREW W/ FLANGE M8X40 Part information
 
(23)  AP8152290
SCREW W/ FLANGE M8X40 Part information
 
(24)  856317
SPRING CENTERING Part information
 
(25)  890417
 
(26)  AP8123816
 
(27)  AP8123815
 
(28)  890416
SPRING REGULATOR Part information
 
(29)  890419
SPRING REGULATOR PLATE Part information
 
(30)  GU05781630
REFLECTOR, AMBER Part information
 
(31)  AP8152273
SCREW W/ FLANGE M5X15 Part information
 
(32)  AP8150298
HEX SOCKET SCREW Part information
 
(33)  859777
 
(34)  856557
FRONT PLATE Part information
 
(35)  AP8152306
SELF-LOCKING NUT M5 Part information
 
(36)  859792
 
(37)  AP8201749
Part number Description
# 1
856900
RH HUB CPL. Contact
# 2
856901
LH HUB CPL.
# 3
890392
SLEEVE
# 4
890389
SPRING
# 5
890388
PRELOAD TUBE
# 6
890390
RH PLUNGER, COMPLETE
# 7
890391
LH PLUNGER, COMPLETE
# 8
890418
SLEEVE PLUG
# 9
856034
O-RING
# 10
856035
RUBBER RING Contact
# 11
AP8123820
O-RING
# 12
AP8123821
STOP RING
# 13
890393
HUB+RH FORK LEG
# 14
890399
HUB+LH FORK LEG
# 15
856040
DUST COVER
# 16
856041
CIRCLIP Contact
# 17
890396
OIL SEAL
# 18
856043
RING
# 19
890397
SPRING GUIDE BUSH Contact
# 20
890398
BUSH
# 21
856046
SPECIAL WASHER
# 22
895451
SCREW M10X1, 5 Contact
# 23
AP8152290
SCREW W/ FLANGE M8X40
# 24
856317
SPRING CENTERING
# 25
890417
O-RING
# 26
AP8123816
WASHER
# 27
AP8123815
RING
# 28
890416
SPRING REGULATOR
# 29
890419
SPRING REGULATOR PLATE
# 30
GU05781630
REFLECTOR, AMBER
# 31
AP8152273
SCREW W/ FLANGE M5X15
# 32
AP8150298
HEX SOCKET SCREW
# 33
859777
FAIRLEAD
# 34
856557
FRONT PLATE
# 35
AP8152306
SELF-LOCKING NUT M5
# 36
859792
SENSOR ABS
# 37
AP8201749
SCREW M4X6
Here are all the parts relating to the Front fork of your DORSODURO 2016. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Aprilia Dorsoduro ABS 2016

FRAME Parts for Aprilia Dorsoduro ABS 2016

ENGINE Parts for Aprilia Dorsoduro ABS 2016

  • Dorsoduro ABS
    Aprilia DORSODURO Displacement: 750 cc Year: 2016
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...